
PROFESSIONAL

P 160

186336

8 10

12

53

28

13

41

40

42

43

44

16

17

45
46

15

26

47

48

49

51

50
10 34 3532

53

28

22

29

11

36

37

38

31

20

6

52

25

23

28

33
21

27

18

3

14

1

5

3

2

7

4

x4

x2

x2

x2

x2

x2

x2

19 x2

x2

x6

x2

30

x3

x4

24

54
x2

11
x3

P 160 - 186268

1 186282 CABLE/LM0046-001  
2 186283 CORD SLEEVE/LM0039-002   
3 186284 SCREW ST4x13/GB845-85    
4 186285 CABLE CLAMP/LM0022-3   
5 186286 RIGHT HANDLE/LM0046-036  
6 186287 CAPACITANCE/DJNEN132400  
7 186288 SWITCH/LM0045-002        
8 186289 RIGHT COVER/LM0046-038   

10 186291 SCREW ST3X13/GB845-85    
11 186292 SCREW ST3X10/GB845-85    
12 186293 BRUSH LINING/LM0001-13   
13 186294 MAIN HOUSING/LM0046-005  
14 186295 SPANNER BOX CLAMP/LM0046-006    
15 186296 STATOR Ф58.4X35/LM0046-007      
16 186297 WASHER/GB93-85    
17 186298 SCREW ST4X45/GB845-85    
18 186299 AIR GUIDING CIRCLE/LM0046-008   
19 186300 BEARING 626-ZZ/GB272-88  
20 186301 BRUSH SET 6x9x15/LM0029.3   
21 186302 ROTOR Ф35X35/ LM0046-009        
22 186303 BEARING COVER PLATE/LM0046-010  
23 186304 LEFT HANDLE/LM0046-037   
24 186305 BASE PLATE/LM0046-012    
25 186306 SCREW ST3X10XZn)/GB845-85       
26 186307 BEARING 627-ZZ/GB845-85     
27 186308 CUTTER BODY/LM0046-014   
28 186309 WASHER SCREW ST4X8/GB845-85     
29 186310 BEARING 628-ZZ/GB272-88  
30 186311 BEARING 698-ZZ/GB272-88  
31 186312 DRIVING WHEEL/LM0046-015        
32 186313 PASSIVE WHEEL/LM0046-016        
33 186314 SMALL BEARING PLATE/LM0012.2-2  
34 186315 NUT M6/GB6127-86  
35 186316 DRIVING BELT/LM0046-017  
36 186317 SPANNER/LM0046-030       
37 186318 SPANNER BOX/LM0039-027   
38 186319 LEFT COVER/LM0046-039    
40 186321 SCREW ST4X10/GB845-85    
41 186322 ADJUSTING KNOB COVER/ LM0046-040

42 186323 ADJUSTING KNOB/ LM0046-041      
43 186324 ADJUSTING NUT BUSHING/ LM0046-022
44 186325 GRADUATION RING/LM0046-023      
45 186326 STEEL BALL 3,5    
46 186327 SPRING 3x7x0,4/LM0046-024       
47 186328 ADJUSTING SPRING/LM0046-025     
48 186329 ADJUSTING PLATE A/LM0046-026    
49 186330 ADJUSTING LOCKING SPRING/ LM0046-

027
50 186331 ADJUSTING PLATE B/LM0046-028    
51 186332 BOLT M6x16/GB70-85       
52 186333 SUPPORT/LM0042-014       
53 186334 BEARING PLATE/LM0039-030        
54 186688 SCREW ST3x16/ GB45-85       
54 184473 Transformer
55 184463 Laser knob
57 184472 Switch
58 184461 Capacitance      
59 184459 Screw ST 4.2x14 
60 184457 Cable Clamp      
61 184458 Cable sleeve
62 184456 Right Handle
63 184455 Nut M5
64 184453 Back cover
65 184450 Brush holder
66 184470 Brush 110V
67 184452 Insert piece
68 184448 Housing  
69 184469 Stator set
70 184446 Air baffle plate
71 184445 Screw ST 4.8x65
72 184444 Bearing Sleeve   
73 184443 Bearing 607-2Z  
74 184468 ARMATURE  ASS'Y 
75 184441 Bearing 6000-2Z  
76 184440 Screw M5x12 
80 184388 Parallel guide
81 184587 HEX KEY   
82 184399 Saw blade

186336 186335

70 SPARKY POWER TOOLS • 2018

POS.
No. Ref.No. Description POS.

No. Ref.No. Description


	Button 4: 
	Page 7027: 



